
     AGGREGATE GRADING ANALYSIS

Client: Smalldene Midlands

Sample Ref. 24.433

Source Armoury Road, Small Heath

Material Description 6F5

Date Sample Received 3rd December 2024

Date of Test 12th December 2024

Sample Weight (g) 3000

Sieve Cum. Weight % Weight % Passing Limits % Pass/

Size Retained Retained By Weight Fail

125mm 0.00 0.0% 100.0% 100 PASS

80mm 68.00 2.3% 97.7% 75-99 PASS

40mm 493.00 16.4% 83.6% 50-90 PASS

20mm 1783.00 59.4% 40.6% 30-75 PASS

10mm 2108.00 70.3% 29.7% 15-60 PASS

2mm 2545.00 84.8% 15.2% 0-35 PASS

0.063mm 2867.00 95.6% 4.4% 0-12 PASS

Moisture % 5.70%

Signed Dated 12th December 2024

on behalf of Albert Cole Consultants


